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Plot 7-147. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 36)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuVim] H
10360.00 Peak H - - -71.60 16.01 51.41 68.23 -16.82
*| 15540.00 Average H - - -83.80 2359 46.79 53.98 -1.19
*| 15540.00 Peak H - - -71.83 2274 579 7398 -16.07

Table 7-150. Radiated Measurements CDD Diversity

1C2410210075-21-R1.BCG

10/25/2024 - 1/14/2025

Tablet Device

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-148. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 40)
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Plot 7-149. Radiated Spurious Emissions above 18GHz CDD Diversity (802.11ax(SU) — Ch. 40)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
10400.00 Peak H - - -71.40 16.01 51.61 68.23 -16.62
*| 15600.00 Average \Y - - -83.60 23.59 46.99 53.98 -6.99
*| 15600.00 Peak \Y - - -72.40 23.59 58.20 73.98 -15.78

Table 7-151. Radiated Measurements CDD Diversity

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-150. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 48)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuVim] H
10480.00 Peak \") - - -11.74 16.55 51.82 68.23 -16.41
* 15720.00 Average H - - -83.17 23.70 47.54 53.98 -5.44
*| 15720.00 Peak H - - -72.23 23.70 58.48 73.98 -15.50

Table 7-152. Radiated Measurements CDD Diversity

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-151. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 52)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
10520.00 Peak v - - -71.63 16.55 51.92 68.23 -16.31
*| 15780.00 Average \Y - - -83.89 24 37 47.48 53.98 -6.50
*| 15780.00 Peak \Y - - -72.06 23.55 58.49 73.98 -15.49

Table 7-153. Radiated Measurements CDD Diversity

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 176 of 270
1C2410210075-21-R1.BCG 10/25/2024 - 1/14/2025 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com. .




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
140
B
S 1204
> |
[aa]
z
= 100 A
@
g
5 801
N \
el |
& 60 \
40
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Frequency (GHz)

Plot 7-152. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 56)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
80
— 707
£
>
3 60
Z
k=
g 50 1
=]
wn
E 40 Lo e A i pidch hi : "."{ e T e !
T . iy "
30 1
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800

Frequency (MHz)

40000

Plot 7-153. Radiated Spurious Emissions above 18GHz CDD Diversity (802.11ax(SU) — Ch. 56)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuV/m] H
10560.00 Peak H - - -71.58 16.08 51.50 68.23 -16.73
*| 15840.00 Average H - - -84 22 24.10 46.88 53.98 -7.10
*| 15840.00 Peak H - - -12.79 2410 58.31 73.98 -15.67

Table 7-154. Radiated Measurements CDD Diversity

1C2410210075-21-R1.BCG

10/25/2024 - 1/14/2025

Tablet Device

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-154. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 64)

Mode: 802.11ax(SV)

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5320MHz

Channel: 64

Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuVim] H

*| 10640.00 Average H - - -83.38 16.53 40.15 53.98 -13.83
*| 10640.00 Peak H - - -71.48 1570 51.22 7398 -22.76
*15960.00 Average H - - -83.40 24.00 47 .61 53.98 -6.37
*| 15960.00 Peak H - - -12.05 24 00 58.96 7398 -15.02

Table 7-155. Radiated Measurements CDD Diversity

1C2410210075-21-R1.BCG

10/25/2024 - 1/14/2025

Tablet Device

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-155. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 100)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBpV/m] H
1 11000.00 Average \ - - -83.64 17.35 40.71 53.98 -13.27
*| 11000.00 Peak \Y - - -70.29 16.04 5275 73.98 -21.23
16500.00 Peak \Y - - -71.86 2573 60.86 68.23 -7.37

Table 7-156. Radiated Measurements CDD Diversity

1C2410210075-21-R1.BCG

10/25/2024 - 1/14/2025

Tablet Device

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-156. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 116)
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Plot 7-157. Radiated Spurious Emissions above 18GHz CDD Diversity (802.11ax(SU) — Ch. 116)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuVim] H
*| 11160.00 Average H - - -84.18 18.79 41 61 53.98 -12.37
*| 11160.00 Peak H - - -70.85 17.21 53.36 73.98 -20.62
16740.00 Peak W - - -12.33 26.68 61.35 68.23 -6.88

Table 7-157. Radiated Measurements CDD Diversity

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-158. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 144)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuVim] H
*111440.00 Average H - - -83.62 18.16 41.54 53.98 -12.44
*111440.00 Peak H - - -f2.03 17.82 52.80 73.98 -21.18
17160.00 Peak \Y - - -72.52 2551 60.00 68.23 -8.23

Table 7-158. Radiated Measurements CDD Diversity

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-159. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 149)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[em] [degree] | [dBm] [dBpV/m] H
*| 11490.00 Average H - - -83.14 17.83 41.69 53.98 -12.29
*| 11490.00 Peak H - - -72.13 17.74 52 .61 73.98 -21.37
17235.00 Peak \Y - - -73.59 26.53 59.95 68.23 -8.28

Table 7-159. Radiated Measurements CDD Diversity

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-160. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 157)
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Plot 7-161. Radiated Spurious Emissions above 18GHz CDD Diversity (802.11ax(SU) — Ch. 157)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuVim] H
*| 11570.00 Average H - - -83.53 17 .61 41.08 53.98 -12.90
*| 11570.00 Peak H - - -72 .47 17.61 52.14 73.98 -21.84
17355.00 Peak W - - -13.07 24 88 58.82 68.23 -9 41

Table 7-160. Radiated Measurements CDD Diversity

1C2410210075-21-R1.BCG

10/25/2024 - 1/14/2025

Tablet Device

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-162. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax(SU) — Ch. 165)

Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol. Antt.anna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] | [dBm] [dBuVim] H
*| 11650.00 Average \ - - -83.45 18.07 41.62 53.98 -12.36
| 11650.00 Peak A - - -12 88 18.55 52 67 7398 2131
17475.00 Peak A - - -71.81 2524 60.43 68.23 -7.80

Table 7-161. Radiated Measurements CDD Diversity

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.3  Simultaneous TX Radiated Spurious Emissions Measurements

Description LTE (Band 41) 802.11n 5GHz
Antenna Antenna 3b Antenna 3b
Channel 39750 36
Operating Frequency (MHz) 2506 5180
Mode/Modulation QPSK/1RB/20MHz 802.11n

Table 7-162. Worst Case Simultaneous Transmission Configuration
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Plot 7-163. Radiated Spurious Emissions Simultaneous Transmission (1-18GHz)
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Plot 7-164. Radiated Spurious Emissions Simultaneous Transmission (Above 18GHz)

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 ele ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Antenna | Turntable | Analyzer Field EIRP .. .
Fr([a&llj_'ir]]cy ATEAP/]OI' Height | Azimuth Le\)//el ['2';(;; Strength [ Spurious Emission [:Igr:] M[ng]m
[cm] [degree] [dBm] [dBuV/m] Level [dBm]
4994.00 - - - -79.56 17.98 45.4 -49.80 -25.00 -24.80
7491.00 \ 267 241 -66.88 11.82 51.9 -43.29 -25.00 -18.29
9988.00 - - - -82.68 15.96 40.3 -54.95 -25.00 -29.95
12485.00 - - - -82.94 20.12 44.2 -51.05 -25.00 -26.05
Table 7-163. LTE Harmonic Emissions Measurements in Simultaneous
Transmission Mode
Frequency Ant. Pol. Antgnna Tur.ntable AN AFCL ol Limit Margin
[MHZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
10360.00 Peak - - - -72.16 16.28 51.12 68.23 -17.11
15540.00 Avg - - - -83.22 23.00 46.78 53.98 -7.20
15540.00 Peak - - - -72.77 23.00 57.23 73.98 -16.75

Table 7-164. UNIl Harmonics Emissions Measurements in Simultaneous Transmission Mode
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PASS kg RBW: 1MHz  peak: 5150.00 MHz, 68.12 dBLV/m
Aug, Offser 17.008 SWT: 1.0ms.__Avg: 5150.00 MHz, 50.60 dBuV/m
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Plot 7-165. Antenna 5T (Peak & Average, Ch.36, 802.11n, MCS7)

PASS &k fEW: 1Mtz peak: 5150.00 MHz, 64.24 dBuV/m
et 1998 SWT: 1.0ms _Avg: 5148.00 MHz, 48.82 dBuV/m
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Plot 7-166. Antenna 5T (Peak & Average, Ch.40, 802.11n, MCS7)

verage Tr RBW: 1 MHz : ; . 68.
PASS 2:5, S5 L6 .6an VBW: 3 MHz Peak: 5350.00 MHz, 68.74 dBuV/m
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Plot 7-167. Antenna 5T (Peak & Average, Ch.60, 802.11n, MCS7)

Antenna 5T Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

PASS & RBW: 1MHz  peak: 5351.00 MHz, 67.84 dBuV/m
pug, Ofiset 18698 SWT: 1.oms _Avg: 5350.50 MHz, 50.96 dBuV/m
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Plot 7-168. Antenna 5T (Peak & Average, Ch.64, 802.11n, MCS7)

PASS Peak Trace \'}gw ; mg Peak: 5469.75 MHz, 63.15 dBuV/m
Avg Offset 17,748 ST T.ome Avg: 5458.75 MHz, 46.24 dBuV/m
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Plot 7-169. Antenna 5T (Peak & Average, Ch.100, 802.11n, MCS7)

PASS &g SoW: I MHz  Peak: 5470.00 MHz, 62.55 dBuV/m
Avg, Offset: 17.7d8 SUT 1 ome Avg: 5459.75 MHz, 46.58 dBuV/m
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Plot 7-170. Antenna 5T (Peak & Average, Ch.104, 802.11n, MCS7)
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ook Trace RBW: 1MHz  peak: 5464.75 MHz, 56.43 dBUV/m
PASS i diis 1770 vBW: 3 iz PeAK:S 2 BLV/

Trace: MaxHold

Vow: 3 mis 5725.50 MHz

Detector: PK MHz
pug Offset: 17,798 SWT: 1.oms _ Avg: 5459.25 MHz, 46.24 dBuV/m PASS Offset: 17.7dB SWT: 1.0ms 60.69 dbuV/m
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Plot 7-171. Antenna 5T (Peak & Average, Ch.108, 802.11n, MCS7)
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Plot 7-174. Antenna 5T (Peak, Ch.140, 802.11n, MCS7)

Trace: MaxHold ~ RBW: 1 MHz 5751.25 MHz
Detector: PK VBW: 3 MHz Detector: PK VBW: 3 MHz :
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Plot 7-172. Antenna 5T (Peak, Ch.132, 802.11n, MCS7)
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Trace: MaxHold RBW: 1 MHz 5726.00 MHz
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PASS Offset: 17.7d8 SWT: 1.0ms 63.19 dbuV/m 130 PASS Offset: 17.1d8
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Plot 7-173. Antenna 5T (Peak, Ch.136, 802.11n, MCS7)
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Plot 7-175. Antenna 5T (Peak, Ch.149, 802.11n, MCS7)

Trace: MaxHold RBW_: 1 MHz 5826.90 MHz
ST ome 118.12 dbuV/m
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Plot 7-176. Antenna 5T (Peak, Ch.165, 802.11n, MCS7)
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verage Tr RBW: 1MHz  peak: 5149.25 MHz, 66.51 dBuV/m
I ) A Peak Trace 3 3 ¢
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Plot 7-177. Antenna 5T (Peak & Average, Ch.36, 802.11ax(SU), MCS11)

PASS idas REW: 1MHZ - peak: 5149.75 MHz, 66.37 dBuV/m
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Plot 7-178. Antenna 5T (Peak & Average, Ch.40, 802.11ax(SU), MCS11)
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Plot 7-179. Antenna 5T (Peak & Average, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-180. Antenna 5T (Peak & Average, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-181. Antenna 5T (Peak & Average, Ch.100, 802.11ax(SU),
MCS11)
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Plot 7-182. Antenna 5T (Peak & Average, Ch.104, 802.11ax(SU),
MCS11)
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Peak Trace 3 3 £
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Plot 7-183. Antenna 5T (Peak & Average, Ch.108, 802.11ax(SU),

MCS11)
Trace: M§xHoId RBWE 1 MHz 5726.50 MHz
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Plot 7-184. Antenna 5T (Peak, Ch.132, 802.11ax(SU), MCS11)
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Plot 7-185. Antenna 5T (Peak, Ch.136, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5725.25 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.7dB SWT: 1.0ms 59.84 dbuV/m

140
E
3 120
=
=2
E
S 100
£
y
7l
s 80
2
i

60 —

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-186. Antenna 5T (Peak, Ch.140, 802.11ax(SU), MCS11)

Trace: MaXHO'd RBW. 1 MHz 5744.25 MHZ
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Plot 7-187. Antenna 5T (Peak, Ch.149, 802.11ax(SU), MCS11)

Trace: Ma?xHoId RBW_: 1 MHz 5823.75 MHz
. PASS gsccrc ™ yew:subs 118.98 dbuV/m
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Plot 7-188. Antenna 5T (Peak, Ch.165, 802.11ax(SU), MCS11)

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

i Page 190 of 270
1C2410210075-21-R1.BCG 10/25/2024 - 1/14/2025 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com. Approved by: Technical Manager.




@ clement

7.6.5 Antenna 5T Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

PASS kg RBW: 1MHz  peak: 5150.00 MHz, 67.12 dBuV/m
Aug, Offset 17:208 SWT: 1.0ms__Avg: 5149.50 MHz, 51.83 dBuV/m
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Plot 7-189. Antenna 5T (Peak & Average, Ch.38, 802.11n, MCS7)

PASS Peak Trace \'}gw ; mg Peak: 5141.50 MHz, 64.20 dBpuV/m
Avg, Offset: 17.248 ST ome Avg: 5150.00 MHz, 51.00 dBuV/m
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Plot 7-190. Antenna 5T (Peak & Average, Ch.46, 802.11n, MCS7)

VBW: 3 MHz
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Plot 7-191. Antenna 5T (Peak & Average, Ch.54, 802.11n, MCS7)

PASS & ReW: 1MHz  peak: 5351.00 MHz, 67.45 dBUV/m
pug, Ofizet 18998 SWT: 1.oms  Avg: 5352.50 MHz, 50.95 dBuV/m
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Plot 7-192. Antenna 5T (Peak & Average, Ch.62, 802.11n, MCS7)

PASS Peak Trace \'}gw ; mg Peak: 5465.50 MHz, 63.28 dBuV/m
g, Offser 17798 SWT: 1.oms _ Avg: 5459.75 MHz, 46.41 dBuV/m
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Plot 7-193. Antenna 5T (Peak & Average, Ch.102, 802.11n, MCS7)

PASS &g SoW: Mtz Peak: 5470.00 MHz, 62.84 dBuV/m
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Plot 7-194. Antenna 5T (Peak & Average, Ch.110, 802.11n, MCS7)
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beak Trace, : : : w YL Detector: PK VBW: 3 MH
PASS Avg. Offset. 17708 VB SMHZ 50 5456.00 MHz, 46.33 dBuV/m PASS Offset: 16,308 SWT: 1.0ms. 62.63 dbuV/m
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Plot 7-195. (FCC Only) Antenna 5T (Peak & Average, Ch.118, 802.11n, Plot 7-198. Antenna 5T (Peak, Ch.134, 802.11n, MCS7)
MCS7)
Trace: MaxHold  RBW: 1 MHz
PASS  petector: K VBW: 3 MHz 5647.30 MHz
PASS lT)ra‘ce:tMa)';Eom sng ; mz 5727.00 MHz 130 Offset: 16.8dB SWT: 1.0ms 62.97 dbuV/m
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Plot 7-196. (FCC Only) Antenna 5T (Peak, Ch.118, 802.11n, MCS7)

Trace: MaxHold  RBW: 1 MHz
PASS  petector: K VBW: 3 MHz 5726.25 MHz 1301
Offset: 17.7dB _____SWT: 1.0ms 62.94 dbuV/m
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Plot 7-199. Antenna 5T (Peak, Ch.151, 802.11n, MCS7)
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Trace: Ma?xHoId RBW_: 1 MHz 5965.50 MHz
PASS [pema ' mein 61.21 dbuV/m
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Plot 7-197. (FCC Only) Antenna 5T (Peak, Ch.126, 802.11n, MCS7)
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Frequency (MHz)

Plot 7-200. Antenna 5T (Peak, Ch.159, 802.11n, MCS7)
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Plot 7-201. Antenna 5T (Peak & Average, Ch.38, 802.11ax(SU), MCS11)
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Plot 7-202. Antenna 5T (Peak & Average, Ch.46, 802.11ax(SU), MCS11)

PASS Peak Trace \'}gwi ; mg Peak: 5350.75 MHz, 66.33 dBuV/m
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Plot 7-203. Antenna 5T (Peak & Average, Ch.54, 802.11ax(SU), MCS11)
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Plot 7-204. Antenna 5T (Peak & Average, Ch.62, 802.11ax(SU), MCS11)
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Plot 7-205. Antenna 5T (Peak & Average, Ch.102, 802.11ax(SU),
MCS11)
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Plot 7-206. Antenna 5T (Peak & Average, Ch.110, 802.11ax(SU),
MCS11)
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UGl RBWIIMMZ  peak: 5469.75 MHz, 61.27 dBuV/m
Peak Trace 3 3 6
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Plot 7-207. (FCC Only) Antenna 5T (Peak & Average, Ch.118,
802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5742.00 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.8dB SWT: 1.0ms 59.35 dbuV/m
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Plot 7-208. (FCC Only) Antenna 5T (Peak, Ch.118, 802.11ax(SU),

MCS11)
Trace: M_axHoId RBWE 1 MHz 5726.00 MHz
PASS giecorrsy  WBW3ME: 8544 douvm
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Plot 7-209. (FCC Only) Antenna 5T (Peak, Ch.126, 802.11ax(SU),
MCS11)

Trace: M?xHoId RBWE 1 MHz 5728.50 MHz
PASS giecerrs,  WBW3ME: 8355 dbuvim
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Plot 7-210. Antenna 5T (Peak, Ch.134, 802.11ax(SU), MCS11)

Trace: MaxHold  RBW: 1 MHz
PASS  petector: K VBW: 3 MHz 2648'%1"4”2
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Plot 7-211. Antenna 5T (Peak, Ch.151, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz
PASS &e'tector: PK VBW: 3 MHz 5939.95 MHz

set: 17.8d8 SWT: 1.0ms 61.36 dbuV/m

130
120
110 1
100
90
80

70

Field Strength (dbuV/m)

¢

60 4

50 1 - ,
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025
Frequency (MHz)

Plot 7-212. Antenna 5T (Peak, Ch.159, 802.11ax(SU), MCS11)
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7.6.6  Antenna 5T Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

PASS bt o o SoW: 1Mtz Peak: 5149.75 MHz, 68.58 dBuV/m PASS b s oo SoW: 1Mz Peaki 5463.25 MHz, 63.00 dBLV/m
Avg Offset: 17.2d8 SWT: 1.0ms _ Avg: 5141.75 MHz, 50.80 dBuV/m hug, Offset: 17,848 SWT: 1.0ms  Avg: 5458.00 MHz, 48.71 dBuV/m
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Plot 7-213. Antenna 5T (Peak & Average, Ch.42, 802.11ac, MCS9) Plot 7-216. (FCC Only) Antenna 5T (Peak & Average, Ch.122, 802.11ac,
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Plot 7-214. Antenna 5T (Peak & Average, Ch.58, 802.11ac, MCS9) Frequency (Miz)

Plot 7-217. (FCC Only) Antenna 5T (Peak, Ch.122, 802.11ac, MCS9)
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Plot 7-215. Antenna 5T (Peak & Average, Ch.106, 802.11ac, MCS9) Frequency (MHz)

Plot 7-218. Antenna 5T (Peak, Ch.155, 802.11ac, MCS9)

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

i Page 195 of 270
1C2410210075-21-R1.BCG 10/25/2024 - 1/14/2025 Tablet Device

V 10.6 10/27/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com. Approved by: Technical Manager.




@ clement

Trace: M§xHoId RBWE 1 MHz 5931.55 MHz
PASS g,  WBW3ME: 8514 douvim

130
120
110
100

90

80

Field Strength (dbuV/m)

70
60

50
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025
Frequency (MHz)

Plot 7-219. Antenna 5T (Peak, Ch.155, 802.11ac, MCS9)

PASS &des SoW: Mtz Peak: 5149.25 MHz, 66.55 dBuV/m
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Plot 7-220. Antenna 5T (Peak & Average, Ch.42, 802.11ax(SU), MCS11)

PASS Peak Trace \'}gwi ; mg Peak: 5351.75 MHz, 68.04 dBuV/m
249, et 19,998 SWT: 1.ome Avg: 5350.75 MHz, 50.72 dBuV/m
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Plot 7-221. Antenna 5T (Peak & Average, Ch.58, 802.11ax(SU), MCS11)

e . RBW:1MHZ  peak: 5468.25 MHz, 63.44 dBuV/m
Peak Trace o .. v
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Plot 7-222. Antenna 5T (Peak & Average, Ch.106, 802.11ax(SU),
MCS11)
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Peak Trace o 3
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Plot 7-223. (FCC Only) Antenna 5T (Peak & Average, Ch.122,
802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5728.20 MHz
Detector: PK VBW: 3 MHz ;
PASS Offset: 16.5d8 SWT: 1.0ms 62.97 dbuV/m
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Plot 7-224. (FCC Only) Antenna 5T (Peak, Ch.122, 802.11ax(SU),

MCS11)
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Trace: MaxHold RBW: 1 MHz 5650.45 MHz Trace: MaxHold RBW: 1 MHz 5938.90 MHz
Detector: PK VBW: 3 MHz 5 Detector: PK VBW: 3 MHz -
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Plot 7-225. Antenna 5T (Peak, Ch.155, 802.11ax(SU), MCS11)

Frequency (MHz)

Frequency (MHz)

Plot 7-226. Antenna 5T (Peak, Ch.155, 802.11ax(SU), MCS11)
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7.6.7

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

RBW: 1 MHz

Antenna 5T Radiated Band Edge Measurements (160MHz BW)

4 ; Peak: 5150.00 MHz, 65.91 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5725.05 MHz
ek Srce. VBW: 3 MHz ¢ Detector: PK BW: 3 MHz
PASS ?sz%fffﬁ 1538 SwT: 1.oms _ Avg: 5141.50 MHz, 50.66 dBuV/m PASS Offset: 17.7dB SWT: 1.0ms 62.10 dbuV/m
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Plot 7-227. Antenna 5T (Peak & Average, Ch.50, 802.11ac, MCS9)

PASS AVl offset: 19,108
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RBW: 1 MHz
VBW: 3 MHz

Peak: 5389.75 MHz, 65.30 dBuV/m

PASS Avo, Offeet: 17.4d8
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Plot 7-230. (FCC Only) Antenna 5T (Peak, Ch.114, 802.11ac, MCS9)
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Plot 7-228. Antenna 5T (Peak & Average, Ch.50, 802.11ac, MCS9)

PASS Peak Trace
Avg. Offset: 18.1d8

RBW: 1 MHz
VBW: 3 MHz

Frequency (MHz)

Peak: 5466.00 MHz, 63.09 dBuV/m

PASS Peak Trace
Avg. Offset: 18,648
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Plot 7-231. Antenna 5T (Peak & Average, Ch.50, 802.11ax(SU), MCS11)

RBW: 1 MHz

VBW: 3 MH» Peak: 5379.50 MHz, 66.48 dBuV/m
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Plot 7-229. (FCC Only) Antenna 5T (Peak & Average, Ch.114, 802.11ac,

Frequency (MHz)

MCS9)

Frequency (MHz)

Plot 7-232. Antenna 5T (Peak & Average, Ch.50, 802.11ax(SU), MCS11)

FCC ID: BCGA3269
IC: 579C-A3269

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210075-21-R1.BCG

Test Dates:
10/25/2024 - 1/14/2025

EUT Type:
Tablet Device

Page 198 of 270

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com. Approved by: Technical Manager.




@ clement

PAS S Avg. Offeet: 18,108 YBW: 3 MHz

Peak Offset: 17.2d8 SWT: 1.0ms

RBW: 1 MHz

Peak: 5463.50 MHz, 63.43 dBuV/m
Avg: 5456.75 MHz, 49.78 dBuV/m

PASS

Trace: MaxHold
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Offset: 17.7dB SWT: 1.0ms 63.34 dbuV/m
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Plot 7-233. (FCC Only) Antenna 5T (Peak & Average, Ch.114,

Frequency (MHz)

802.11ax(SU), MCS11)

Frequency (MHz)

Plot 7-234. (FCC Only) Antenna 5T (Peak, Ch.114, 802.11ax(SU),

MCS11)
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PASS & REW: 1MHz  peak: 5149.00 MHz, 68.23 dBLV/m
pug Ofiset 17198 SWT: 1.oms _ Avg: 5150.00 MHz, 50.92 dBuV/m
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Plot 7-235. Antenna 3b (Peak & Average, Ch.36, 802.11n, MCS7)

PASS Peak Trace \'}gw ; mg Peak: 5149.00 MHz, 64.53 dBuV/m
g, Offser 12198 SWT: 1.0ms _ Avg: 5149.50 MHz, 48.63 dBuV/m
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Plot 7-236. Antenna 3b (Peak & Average, Ch.40, 802.11n, MCS7)

VBW: 3 MHz

PASS Peak Trace RBW: 1 MHz  peak: 5350.50 MHz, 63.92 dBuV/m
B9, Offser 20,598 SWT: 1.0ms__ Avg: 5350.25 MHz, 48.88 dBuV/m
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Plot 7-237. Antenna 3b (Peak & Average, Ch.60, 802.11n, MCS7)

Antenna 3b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

PASS kg RBW: 1 MHz  peak: 5350.50 MHz, 66.37 dBLV/m
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Plot 7-238. Antenna 3b (Peak & Average, Ch.64, 802.11n, MCS7)

PASS Peak Trace \'}gw ; mg Peak: 5470.00 MHz, 62.70 dBuV/m
g, Offser 17598 SWT: 1.0ms _ Avg: 5457.75 MHz, 45.69 dBuV/m
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Plot 7-239. Antenna 3b (Peak & Average, Ch.100, 802.11n, MCS7)

PASS &g SoW: I MHz  Peak: 5465.00 MHz, 63.19 dBuV/m
Avg, offset: 17.6d8 YOI 3 M2 Avg: 5458.25 MHz, 46.17 dBRV/m
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Plot 7-240. Antenna 3b (Peak & Average, Ch.104, 802.11n, MCS7)
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RBW: 1 MHz

> . Peak: 5469.00 MHz, 60.53 dBuV/m Trace: MaxHold  R8W: 1 MHz 5725.50 MHz
Bk Stes. VBW: 3 MHz " Detector: PK VBW: 3 MHz
PASS pug, Offset: 17.698 SWT: 1.0ms _ Avg: 5456.25 MHz, 46.33 dBuV/m PASS Offset: 17.7dB SWT: 1.0ms 63.45 dbuV/m
140 140
E E
3 120 3 120
@© =2
9 -
£ 100 £ 100
g 2
g g
» 80 @
o o 80
2 o
& 60 @
FEM ooy | o) T B 728 A0 60 h_ =
40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-241. Antenna 3b (Peak & Average, Ch.108, 802.11n, MCS7) Plot 7-244. Antenna 3b (Peak, Ch.140, 802.11n, MCS7)
Trace: MaxHold ~ RBW: 1 MHz 5726.00 MHz Trace: MaxHold ~ RBW: 1 MHz 5643.45 MHz
Detector: PK VBW: 3 MHz - Detector: PK VBW: 3 MHz >
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Plot 7-242. Antenna 3b (Peak, Ch.132, 802.11n, MCS7)

Frequency (MHz)

Plot 7-245. Antenna 3b (Peak, Ch.149, 802.11n, MCS7)
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Plot 7-243. Antenna 3b (Peak, Ch.136, 802.11n, MCS7)
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Plot 7-246. Antenna 3b (Peak, Ch.165, 802.11n, MCS7)
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Plot 7-247. Antenna 3b (Peak & Average, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-248. Antenna 3b (Peak & Average, Ch.40, 802.11ax(SU), MCS11)
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Plot 7-249. Antenna 3b (Peak & Average, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-250. Antenna 3b (Peak & Average, Ch.64, 802.11ax(SU), MCS11)

PASS & SoW: I MHz  Peak: 5466.50 MHz, 63.26 dBuV/m
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Plot 7-251. Antenna 3b (Peak & Average, Ch.100, 802.11ax(SU),
MCS11)
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Plot 7-252. Antenna 3b (Peak & Average, Ch.104, 802.11ax(SU),
MCS11)
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e . RBW: 1 MHZ  peak: 5466.00 MHz, 62.04 dBuV/m
Peak Trace o .. .
PASS Avg. Offset. 17998 VEW: 3MHZ 50 "5456.00 MHz, 46.33 dBuV/m
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Plot 7-253. Antenna 3b (Peak & Average, Ch.108, 802.11ax(SU),

MCS11)
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Plot 7-254. Antenna 3b (Peak, Ch.132, 802.11ax(SU), MCS11)

Trace: MGXHOM RBW 1 MHz 5727.50 MHZ
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Plot 7-255. Antenna 3b (Peak, Ch.136, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5725.25 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.7dB SWT: 1.0ms 63.40 dbuV/m
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Plot 7-256. Antenna 3b (Peak, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-257. Antenna 3b (Peak, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-258. Antenna 3b (Peak, Ch.165, 802.11ax(SU), MCS11)

FCC ID: BCGA3269 @ m MEASUREMENT REPORT Approved by:
IC: 579C-A3269 element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

i Page 203 of 270
1C2410210075-21-R1.BCG 10/25/2024 - 1/14/2025 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com. Approved by: Technical Manager.




@ clement

7.6.9 Antenna 3b Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]
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Plot 7-259. Antenna 3b (Peak & Average, Ch.38, 802.11n, MCS7)

PASS Peak Trace \'}gw ; mg Peak: 5147.50 MHz, 63.97 dBuV/m
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Plot 7-260. Antenna 3b (Peak & Average, Ch.46, 802.11n, MCS7)
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Plot 7-261. Antenna 3b (Peak & Average, Ch.54, 802.11n, MCS7)
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Plot 7-262. Antenna 3b (Peak & Average, Ch.62, 802.11n, MCS7)
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Plot 7-263. Antenna 3b (Peak & Average, Ch.102, 802.11n, MCS7)
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Plot 7-264. Antenna 3b (Peak & Average, Ch.110, 802.11n, MCS7)
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Peak Trace o .. v
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Plot 7-265. (FCC Only) Antenna 3b (Peak & Average, Ch.118, 802.11n,

MCS7)
Trace: MaxHold RBW: 1 MHz 5727.75 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.7dB SWT: 1.0ms 59.76 dbuV/m
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Plot 7-266. (FCC Only) Antenna 3b (Peak, Ch.118, 802.11n, MCS7)
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Plot 7-267. (FCC Only) Antenna 3b (Peak, Ch.126, 802.11n, MCS7)
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Plot 7-268. Antenna 3b (Peak, Ch.134, 802.11n, MCS7)
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Plot 7-269. Antenna 3b (Peak, Ch.151, 802.11n, MCS7)
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Plot 7-270. Antenna 3b (Peak, Ch.159, 802.11n, MCS7)
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Plot 7-271. Antenna 3b (Peak & Average, Ch.38, 802.11ax(SU), MCS11)
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Plot 7-272. Antenna 3b (Peak & Average, Ch.46, 802.11ax(SU), MCS11)
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Plot 7-273. Antenna 3b (Peak & Average, Ch.54, 802.11ax(SU), MCS11)
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Plot 7-274. Antenna 3b (Peak & Average, Ch.62, 802.11ax(SU), MCS11)
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Plot 7-275. Antenna 3b (Peak & Average, Ch.102, 802.11ax(SU),
MCS11)
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Plot 7-276. Antenna 3b (Peak & Average, Ch.110, 802.11ax(SU),
MCS11)
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